Contract No.

MILL TEST CERTIFICATE

HYUNDAI
STEEL

HMS | 102(A)-3a

Customer DUFERCO
E N N 63, Junpvong-daerc, Dong-gu,

LG No; Head Ollice inchean.401-712, 5. Korea

P/Q:Ng. 32201503CH1 1 EN 10204(2004) TYPE 3.1 Getlitieata Na: IH20150305391 — 14

Commuodity H-BEAM Class Cerl, No.

2o ASTM AS72 G50/A992/
-
Specification CSA 350W Dale of tssue 2015-03-30
b Chernical Composition (%) Tensile Test Impact Test (V-natch)
; ieces — — Remarks
Dimensions E . | CuMof| Al 1| Tensile s v 2
Heat No. C|Si{Mn| P | S [ o~ Nb I Sn cgt" lhﬁl[i point| Flongation'?!| Yield | AVG 1 2 I 3 Impact Specimen Size)
& Length Weighls Ni | Cr Vv Strength 4 Ratio )
tha) X100 x 1000 X100 > 1000 =100 /mm? % () (53
21X6-1/2X50 - o 49 ol eal 2@ | 29 2 7 an 54 408 26.04 0.
3000 FT ET8OTS5 | gaman 18 19 B4 28 O Jof o 4ol ] W 30 545 NE 255 0
21 X6-1/2X50 s 67 " “ 26 2 [ K N 550 418] 25.00 0.76 I
40.00 FT E 180756 50,764 181 17 64 25 li 1ol 19 14 & 1B 36 548 nr 255 0 7¢
21X6-1/2X50 P L) R gl e 25 2 4 i 544 415 26.0f 0.76
10,00 FT 10 seea] '8 18 67 24 1 ol o 45 3 19 39 54 1o 26.0] 0.76
2aXax84 3 i 26 4 3 564 395 24.04 0.7 o T
4 e G

10,00 FT ARG IRERET: T T Tt T I O Y T O I I " - 24.5 0.79)
T aX 0 e 5 | anl e 2 2.9 . 560) 290) 250 070
10,00 FT fao27a1s ERT D T T s T O T T I O 557 388 26.0| 0.70
21X9494 e ‘ 26| 2 3 5704 392 25.5 0.69
40.00 FT D2Tgte 1 gung] PN IS0 A0 T o wResisd 2 1 567 us9 26.0 069
24 XX g 5 2 23 2 5 e 568 382 25.¢1 0.67]
10,00 FT e T s L T T e s I 566 379 26.0] 067
5aX0%94 EE— y; 26 4 2 569 10 250 0.73
40.00 FT N 027827 | g gadl 19 22 98 2§ A | o el | Filh AO 550 397 2r.f o7
2AXOXD4 n7a0, g S 3 o 20 2 K a 7 552 40 26.5 0.73

140,00 FT N027828 | g asyl 19 17 89 23 9 g 14 4 o 544 197 27.0] 073

X 151
SUB TOTAL B |
(Note! (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/S5+Ni/ 15+Cu/ 15) (2} Gauge lenglh : 206 mm {3) Yield lKako = YRS
vteIn A
o HYUNDAL o any
F 2 gtk
o 4 "
C AA n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE i ™
. . ABOVE SPECIFICATION AND ALSD WITH THE REGUIREMENTS CALLED FOR THE ABOVE ORDER -
General Manager of QA Team Lhaw 'E
L 20480397 A4(210x2497)
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